General Instructions

Please retain product label and instructions for future reference

10PTDRK0806-V2
Staffordshire

BEFORE YOU START PLEASE READ INSTRUCTIONS CAREFULLY

- Check the pack and make sure you have all the parts listed.

- When you are ready to start, make sure you have the right tools at hand (not supplied) including a Phillips
screwdriver, Stanley knife, Wood saw, Step ladder, Hammer and a Drill with 2mm bit.

- Ensure there is plenty of space and a clean dry area for assembly.

LOCATION FOR YOUR GARDEN BUILDING
A minimum of 60cm should be left around the perimeter of your garden building to allow access for
maintenance, annual treatment and to allow air flow around the building.

Where possible you should avoid placing your garden building underneath large trees to prevent the tree
causing damage to the building.

TIMBER

As with all natural materials, timber can be affected during various weather conditions. For the duration of
heavy or extended periods of rain, swelling of the wood panels may occur. Warping of the wood may also
occur during excessive dry spells due to an interior moisture loss. Unfortunately, these processes cannot be
avoided but can be helped. It is suggested that the outdoor building is sprayed with water during extended
periods of warm sunshine and sheltered as much as possible during rain or snow.

Once your garden building has been installed it will need to be treated as soon as possible and annually to
prevent the timber from deteriorating and to waterproof it. This is required to maintain the anti-rot guaran-
tee.

Dip Treated buildings - Require a preservative treatment to protect against rot and decay and a waterproof
treatment to prevent water ingress

Pressure Treated buildings - Require a waterproof treatment to prevent water ingress

Log Cabins - Are supplied untreated and require a preservative and waterproofing treatment.

BUILDING A BASE

When thinking about where the building and base is going to be constructed:
Ensure that there will be access to all sides for maintenance work and annual
treatment.

Ensure the base is level and is built on firm ground, to prevent distortion. Refer to diagrams for the base

dimensions, The base should be slightly smaller than the external measurement of the building, i.e. The

cladding should overlap the base, creating a run off for water. It is also recommended that the floor be at
least 25mm above the surrounding ground level to avoid flooding.

TYPES OF BASE
- Concrete 75mm laid on top of 75mm hard-core.
- Slabs laid on 50mm of sharp sand.

Whilst all products manufactured are made to the highest standards of Safety and in the case of
childrens products independently tested to EN71 level, we cannot accept responsibility for your safety
whilst erecting or using this product.

All buildings should be ~ -/ Winter = High Moisture = Expansion
erected by two adults d Summer = Low Moisture = Contraction

dd"'

x2

CAUTION

Every effort has been made during the
manufacturing process to eliminate the
prospect of splinters on rough surfaces of the
timber. You are strongly advised to wear gloves
when working with or handling rough sawn
timber.

For ease of assembly, you
MUSTpilot drill all screw
holes and ensure all screw
heads are countersunk.

2mm Drill bit

For ease of assembly, you
will need a tape measure to
check dimensions of
components.

Itis advisable to use a hand
saw when cutting roof and
floor boards.

Pressure Treated Timber
Your building has been pressure treated.

Pressure treating is a chemical process which helps to protect wood against adverse weather which could
lead to rot or insect damage.

The most common chemicals used to pressure treat wood are Alkaline Copper Quaternary (ACQ),
Copper Azole (CA), and Micronized Copper Quaternary (MCQ).

Safety: Always wear gloves, eye protection and a dust mask when handling wood. Due to chemicals in
pressure treated wood, never burn its sawdust or scraps; instead dispose in a landfill.

ST R EG I STE R F O R YO U R PLEASE SCAN HERE:

gaesx ANTI-ROT

%w GUARANTEE TODAY

For assistance please contact customer care on: 01636 821215
Mercia Garden Products Limited,

Sutton On Trent,

Newark,

Nottinghamshire,

NG23 6QN

www.merciagardenproducts.co.uk

P1



10 PTD RK0806'V2 Please retain product label and instructions for future reference

0806 (Pack A)
0806 (Pack B extension) @ m

]

S

Front Gable QTY 1
Al-10DRKFG1808x417

PI-07-0082
OSB Roof Sheet QTY 4
' PI-03-0374
Finial QTY 2
Shed Diamond L Bracket QTY 4
PI-07-0012
Turn Button QTY 6 Pad Bolt QTY 1
P1-07-0034 PI-07-0035
Fascias - 12x60x1100mm 57260-1100mm x4 @

Tee Hinge QTY 7

0806 Pack A
Purchased Pack component list

Ply Triangle QTY 2

Ridge Bar - 27x70x1153mm F2770-1153mm x1

Bearer - 27x44x1119mm F2744-1119mm X2

Bearer - 27x44x1860mm F2744-1860mm X3

Ridge Bar - 27x70x1137mm F2770-1137mm x1

Eaves Frame - 28x28x1205mm FS52828-1205mm X4 @ (O) j ) j

Front Panel QTY 1 Side Panel QTY 2 Rear Gable Panel QTY 1  Large Side Mesh Panel
Al-1T0DRKFDP1808x1974 Al-01TCOMGRNPS1193x1543 AlI-01COMGRNPG1808x1985 QTY 2
Al-TODRKSMP1193x1560

6/ 7 o ©

| | Felt
L ] I Cover Trim - 12x40x1582mm $7240-1582mm X4
— ' o 29
i 1 Capping Felt
n 1 Bearer - 27x44x1135mm F2744-1135mm X2

Framing - 28x28x950mm F52828-950mm x2

Door Strip - 12x27x1615mm 57227-1615mm x1

Mesh Door QTY 1 Small Side Mesh Panel Door A QTY 1 DoorBQTY 1 Floor QTY 3
Al-10DRKMD538x1649 QTY 2 Al-10DRKDA542x965 Al-10DRKDB542x695 ~ Al-10DRKF599X1122

Al-T0DRKSMP630x1560

O 6 O 6 © © 6 6 6 ©6

P2



(V]
(Y]
c
v
S
()
(=4
(]
S
(]
S
=
)
=
Y=
S
o
(=4
v
c
.m
=)
(%)
=
S
e
v
£
©
c
(]
]
2
h
)
v
-
T
(]
S
Q
£
(]
fFa)
(]
=
(]
("]
(1}
K
Q.

Image of 0806 + extension

Nail Bag

There may be extra screws present in the nail bag

0806 -Extension Pack

Pack B

Pack A

Purchased Pack B parts

Ridge Bar - 27x70x630mm F2770-630mm x1

30mm screws x 14

30mm screws x 138

40mm screws x 39

w‘\‘\i$$$$$\‘$\‘$$$$$$$$$\‘\‘$$$\‘$I'

40mm screws x 20

ST W

Truss support - 27x44x987mm 2744-G-987mm X2

50mm screws x 8

70mm screws x 4

<—| FeltTacks x50

a@\*!‘$\‘$$$$$\‘$$\‘$$$$$$\‘$“\‘\‘$I'

70mm screws x 24

Block - 27x44x140mm F2744-G-140mm X2

30mm Black Screw x 27

Side Mesh Panel QTY 2

Al-10DRKSMP630x1560

<—1] FeltTacks x 100

Truss Support - 27x44x450mm F2744-G-450mm X1

Bearer - 27x44x630mm F2744-630mm X2

/\

D

U Shaped Channel -QTY 1
PI-07-0013

Pack B

Eaves Frame - 28x28x630mm F52828-630mm X2

32

*If you have purchased multiple pack B’s then you will have double the amount of each

OSB Roof Sheet QTY 2

in pack B*

item

PI-03-0375

P3



Step 1

Construct the base bearers using 2x (No.
20 & No. 21). This will create the base for
the Dog Kennel. Ensure part 20 sits inside
part 21.

Fix the framing together with 2x70mm
SCrews per corner.

8x70mm screws.

Pre drill
hole

Step 2

Place the side panel (No. 2) and the rear
gable Panel (No. 3) onto the the base
framing and fix together with 4x50mm
screws.

**Do NOT fix to the base framing until
the Roof is secured**

4x50mm screws.

Pre drill
hole

(R

(X

(R

(WIS

Please retain product label and instructions for future reference

Step 3
Place the second side panel (No. 2) onto
the the base framing and fix together to

the back panel with 4x50mm screws.

**Do NOT fix to the base framing until
the Roof is secured**

4x50mm screws.

Pre drill
hole

Step 4

Fix the front Panel (No. 1) to the side
panels with 8x50mm scews.

8x50mm screws.

Pre drill
hole

P4



Step 5

*If you have purchased an extension pack
B then skip to pack B step 1a.

Place the remaining bearers (No. 21 &

No. 25) into position and secure to each
with 2x70mm screws.

*The Run base framing does not fix to
the Kennel area*

**Do NOT fix to the base framing until
the Roof is secured**

4x70mm screws.

Pre drill
hole

Step 6

Fix the mesh Panels (No. 4) into position
and secure with 4x50mm screws per
panel.

**Do NOT fix to the base framing until
the Roof is secured**

8x50mm screws.

Please retain product label and instructions for future reference

Step 7

Fix the mesh Panels (No. 6) into position
and secure with 4x50mm screws per
panel, making sure you screw from the
inside.

**Do NOT fix to the base framing until
the Roof is secured**

8x50mm screws.

Pre drill
hole

Step 8

Fix the Gable (No. 10) into position and
secure with 8x50mm screws per panel. Fix
the ply triangle (No. 17) to the top and
bottom of the door with 2x40mm screws
as shown in the illustration.

**Do NOT fix to the base framing until
the Roof is secured**

8x50mm screws
4x40mm screws

Dssssiesiine-

40mm

50mm
screw

Pre drill

screw

hole

f

NN

\
COUL TN
-

-

P5



P6

LI/
L7,
\CLLLLLLZZZ)//

L ERIE R AR RTINS NN LT NN TN
TE M R\ AAAAAAAA AR AR R R RN \

Eme--- NO L ARSI

(X
Qummnm:

(-

()]
(V)
c
v
bl
v
Y
v
ol
v
S
=
e
=
Y
1
(e)
Y=
v
c
(e)
-
v
=
-
d
v
£
©
c
(]
d
2
e
e
v
=
©
(®)
S
Q
£
(]
i
v
S
v
v
()
o
a.

Fix the building to the Base Framing
using 50mm screws evenly spaced inside
the dog kennel area, screwing through
Use 70mm screws to secure the mesh
panels to the base frame. 4 screws per

building with 12x30mm screws per roof
**Do NOT fix to the base framing unt

(]
e
—
@]
+—
L
(]
C
©
o
= *
m an . w own
o (@)]
.M o 4 c 2 3
g 5 £ £ o @
o) vl v U v
@ e © w wn
c S
] (%] )
a - m N c mm _
- © =] = - © — =
- () o (2] [<) T o o o (7] ﬁﬂ dm
o < T o m T (] ) = g <
4+ ] P % [ ) R © O N a
2 x32¢ £ 9 e ) = Q = -
wv L wn - <

—
I

e

]

N

22) to
14) marking

.w. 9 = =
< il
em m._“. (] < —_ m c
S g v N o v E <)) -5 o< o
(] e ° -
. === N3 = £ - = o S £
ST2EL 673 z 2 £ 22g £Q g
oo 202 £ A g Moz &8 g
TsLLe I 20 & Nad o se =
@285E a2 2& 2 sS% 89 8
. E o - — 'S © =% % > C o
oY g+9 .H‘J 6W o * = 0 O c + 0o *
22 S5 N v % s g 99 v 5
STuU=9e <5 o > £ o " 9 2 c © < 0 @
=~ © VU g L. %) 2 Y g - WS mhr - O - W
T 5 S © = S 2 oy SR o = 3 © = U < o>
v-2R= S8y 25 x9 §¢& " O E 358 e 8
WWMnM 2% % ECY E2 g9 ST E S =2 £
= = o S 8 € mpp O %= £ _..._m53 e_.mg o:m £
)} < ° o e v 0 ¢ o w [e) c £ = L VYA > £ o o T o
SsS 06 <£ L2 o MmO T £ Y nLF5 o&xX m S5
g ¢9TE£TZ Ty® 0P Qe X0 02 g T2 S%s oo X W 2
n = o [ = = =i
a S8 c s~ i£td& T >3 ol Voﬁ e a 2= ¥ 219 I s -




\Vi

LI I Z 77/
NCLLLLL LT J)/
NCLLLZZIZZLY)

A
LI I 77777 7,
NCLLLLLL L L L L ]

AN

BLIE ML LA LA LA A AL AR AR AR R AR \

AT WER\ WY ML HTH ML NMLL LA LA L LR A L R L A R R LW\

5’4’?’?””””‘i“””””’/
5’4’?’?”’4/””‘ﬂy”‘ﬂv””
V- / S ANMRNNY I""d' AN @

5’5’5’2’3@li”’ﬁi”’grﬂﬂﬂ”f,
AW WA\ A O SAS S S SA

RS A AR
OO A A Y
"”b"’l'&”"’lf”’

\\\\\\55\\\\\\\\\\\\\\\\\\\!\
INSSSSSANVGSSSSSSSNSSNSSNNSSN
\\\\\\\\55\\\\\\\\\\\\\\\\\!\

/
/ /
J77 77777777 NN/ 777777777777 7770 4 4 /ORI ANAEASKSRAAALAA A~ 7] /
\\\\\\\\\\\\5)\\\\\\\\\\\\\§\ A0 2 S0 /
\\\\\\\\\\\\\‘5\\\\\\\\\\\\i
W ZZZ LA 77777777777

P7

>

)

y

(]
(Y
c
v
S
3
v
S
v
S
=
e
=
Y
S
..m
("]
c
.w
e
v
=
S
e}
("]
.m
©
c
(1]
v
0
h
)
v
=
©
o
S
o
.m
(1]
o
v
S
()}
("]
(]
9
a

>
= “—
" o ° £ £
7] © £
c n € =
= Z - o o
(@] (] (=4 © [Te} o
(W] kn_ng n " ~ -
. ~
m [ IVog (U] um |Wo
+ oM .mm 8 (=2} -
o @) S 5 - c -
+— = £ = = 7] ..m
g £ = 5 & — o
3 — X 0 X = =
° (=) me o (] b ad
o . N a = © L. Q
2 v ~ Q w — ©
-~ W . =) (@] - A
%] (] 4 o~ (] c b
I S5 2 : a a2 S
= 9 ) o 3 5 C 2 (<)
S - . 9o >
=)l = o S v
> 2 3 €5 §5 ¢5 8 3
e.mm v = o ha S = - (]
> = = v = - O — C o) >
059 L g o S Q= 3 o
n v £ = © o C = © o £ L et
- ) x ') T o - < + 5 £ + =
o Y T 5 s 0 = c & XX wn A\
nr e c - :J o m nr nv ﬂu o — AU n
g xr e 3 = et 5 ¢ g < S
9 X ¢ E ') o =] w > 2 O o L
(V) ir o =2 - 0 U O ¥ O iC — - *

]

JT7I7 777777777777 777777777777,
W7 7777777777777 77777777777777,
77777 77777777777777777777777,
JI7777777777777777777777777777,
Y777 7777777777777777777777777,
7777777777777 777777777777777,
7777777777777 777777777777777,
JI777777777777777777777777777,
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
7777777777777 777777777777777,
Y 7777777777777 777777777777777,
Y7777 7777777777777 77777777777,
W7 7777777777777 77777777777777,
Y 7777777777777 777777777777777,
Y 7777777777777 777777777777777,
Y7777 777777777777777777777777,
(NSNS NNSNSNSNNN
)

— T 1 |
-
= ]

HER

@fﬂ”)

*Note: Hinges to go on the side with

the shortest gap.

Fix the door strip (No. 27) to the door
Pre drill
hole

opposite the hinges and secure with

4x30mm screws.
4x30mm screws.

<

— =

tTo Q
52

-__ 52 g

=i Qa w

Fix the turn button (No.15) to one of the

Fix the 4x T Hinges (No.12) onto the
doors (No. 7 & 8) and door frame as
boards using 1x30mm black screws.
Note: If you have a large dog then you
may be more inclined to fit the larger
door at the bottom.

shown with 7x30mm screws.

v
=
v
B
v
]

=
[*]

L

2]
£
£

o

m
X

<

28x30mm screws.

Step 13




A\

9) into the

(]
(V)
c
v
S
3
v
S
v
S
=
&=
=
Y
S
L
v
c
.w
e
(%)
=
S
=)
v
.m
©
c
(1]
v
2
L
e
v
=
©
o
S
(o
.m
(1]
-
v
S
()}
v
(]
9
a

Finally, slot the flooring (No.

Step 19
dog run.

..i\
LS 17777777,
4.\:
VIS [ LGS LA,
41!.....' 277
S l' M7
l
' 8 WM\ ES
& /ﬂ’/r’/il NN ML L LN R R R
/!’/r’//

/!’ A Y
N R LALLM LA R AR AR R W

~~~~~~

ANAVAVAN
ANAN

/w

S
(]
— o) 2
+ © (@) %) =
= = S 2 o € 0o
o g v *+ g £ c +
v O = < ..L.m c 9 3nmm
..:MM b o = U . X 0 .=
& A ) € 2 BN ©Cousq
(@] O - (@) = X = c U g X
= c Y2 cn = = v B 2 o = <
o £ X ™ 0 =2 ~ A 1N T 5 S 5= o
- = eS\?’um 1% v 1.|nu.m o )llom
s 2 228-3 - 2 6T ¥ ©OWEBOAOG
<35 “w— c O £ 2 £ = S ES v c 0 ® O
-3 (@) . ~ © Y wnw O O S O N arc
5 < =~ . w = — <
= o ©E £ 7 n = c Mm-S (%] Zc ¢ w
20y S¥mQ 3@ £8E8 & 598 ¥ sLTE P
A = = (7] = ©
E£E ygie] L@ 232 mw o8L¢ 8 32Fs 3
Y4 = S5 5w - T c2ES @ oT*¥ U
- g 9 VS o S £ - mo © w .= . o I
o arW eho.l o = o ._hl.-.w (] de o ..hlwrrW (] T
+ T Y Vs o m X £ ) (-] X = = 5 m v O 0w X | o2
£ Rt SExg8 xo : S xz22¥ & =252 X xX500605 o© @ ¢
W <sca Od& ¥~ w €9 N COo0G N LeaTTA = T

P8



Please retain product label and instructions for future reference

Pack B 7
Step 1a \ Step 3a
Place the Base bearers (No. 21, 25 & 36)

: " p h with / Fix the mesh Panels (No. 4) into position
Into position and secure to each wit ’§ % and secure with 4x50mm screws per
panel.

2x70mm screws. \ /
/ / **Do NOT fix to the base framing until
**Do NOT fix to the base framing until /\% ° X0 e o raming unk

X the Roof is secured**
the Roof is secured**

G777 7777777777777 777777777777
(7777777777777 7777 77777777777
1727777777777 7777777777777 7777

\
\
\
\
N
N
N
N
N
N
N
N
N
\
\
\
\
\
\
N
N
N
N
N
N
\
\

1777777777777 7777777777777 777
1277777777777 7777 777777777777
(7777777777777 7777777777777 77

177777 77777777777 777777777777

(777777777777 7777777777777 777

/

8x50mm screws.
8Xx70mm screws.

X Pre drill
Pre drill hole
hole
Step 2a
Fix the mesh Panels (No. 30) into posi-
tion and secure with 4x50mm screws per
panel.

**Do NOT fix to the base framing until

the Roof is secured** /§
.

8x50mm screws.

Pre drill
hole

P9



P10

)

) I I T I I T T I T I I I I T I I T I I Iy
/ .i.iiii.i.iiii.i.iiii.i.iiii\

L1/ HASIASISS LSS S S SN NN NN N N\
AN LN LA NN L AL NN L LA A LR AR LR N\
L L S SN NN LYY YN LY Y
AT TNUN LN CNCNCNNCNCN NN Yy

[T A Y e

/, ///

l.\w \“““\‘
) [T I I I ITIIIIIIIIIIIIIIIIIIIIL 2 v 2
7777777777777777777777777777) 4 A
777777 777777777 7777777777777
) [IIIIT 777777777 77777777777777) '

/ X

/) 7777777777

/) 77777777777
/) \\ 777777777777 A%
¢ AV

tructions for future reference

ins

7777777777777
LIIITI 777777 A

til

©
c
(1}
v
L2
A
)
(Y]
=]
©
o
S
o
lm
©
)
v
S
()}
(7]
(]
9
a

34) to
th

i
ing un

Measure 17mm from the top of the mesh
panel and mark with a pencil. Align the

top of the block with the pencil line as
into position on both sides securing with

per the diagram. Fix the blocks (No. 35)
support (No. 36) to the truss’s (No.34)

Use the ridge bars (No. 19, No. 33 & No.
marking with a pencil. Remove the ridge
bar and fasten L brackets to the gables

**Do NOT fix to the base framing until

(]
e
+—
©

c

©
—_
<
L

=]
=
~

(%]
+—

]
Y4

|9

©

—_
o]
—

(]
e
+

[e]
+—

c

(]
—_
N
(o]

= )
<
" m = = A
) 5 = £ € .S 2
S92 s =3 $ 23 £
el N 5 < X mmh .
g < 9] g m w Q= pm
Imn\ X (] ﬂh vy £ g
S s 2 © 2 % TS Evg 24
=) P N o * X=X v T
- - o = © . FeA m < 9 .\u
(J] o —_ OU. v “ N = = 9
< - 2 Y = L wn =
2 M 4 o v I v e wn o 3
=] Y g = & ¢ w v 2 WdW - U i
c =] o = o5 b S 3 c T e £ < @ 5
o v c © U o pes E £V v
= p S5 EST a £ 9 SE928 L2 g
- — (d o s o
3 S T 2 s Q0 “— = m&m T O%
© a z cE E989 s €gE _ o ESESX 28 & =,
© o - 2 c g o+ w ] o E T o - o = 52
o = = c 5 c 9 = o =) TS o o - 3 | o8
¢ ¢z % Sp 8¢ v xo @ £ 2 TexsE 22 & % &
> = © i
b N £ 9 DN L o T ~NO© v Nws < 2 ¥ v -
....... S ES y
\‘ O
\ TTT TN
\ 1]
- %
_..Arﬁ X
W 0
C %) —
o >~ = =
RS 5 2
2o c Qo v m
S35 2 T o
Q. c
M.S...m §= .nlv..vuA...hLm £
£sg E SX2E
-5 . 8yueg . 8
o 2 c - 0 2o X ¢ Y-
= [ -] ow oY o v
.me se tvlth...u P
W\Ot < S . £ 5 2 X
n £ o ¥ = g ¥ " v T
K% U o 055 £
X 0O hs omtOI (4 .
=2 %5 ] a SExegc I T
hwm X O h M U 0 . ~ + X S S
g e v > L = ] w W
v Yo = ©E £ [~
© meg 0|nn‘. m o GWE = OO mm —
< v o2 Z%s £ = n em|gm0 Z 0 € E Te
a £29¢3T o= @2 TS a £5c2£ o&xE o909 v 2
g x2&535 Q€ g @ ¢£< ¥ XSsEY 0w vy £
W Lcaon ¥ 35 & 7 W L 3FEacsc iIisS &<




\
\ LI IR
LI LR
LI/
\ LY
L)
LT
\ \Vr v 7 0 i v 0 o

2 Inunurtinnnuvannnurd annuas
juusdaunnurannnurtununnetau

V. .,.50.9/.5
V% A AL AR AR R AR R R R R

LR S ann LRy Cannnar S a
O S a—" S A—  S— A\

7/, /AN L AN A LA AL AL AL AR LA LR AR REN

T T

AN LN LL LA L LA L AL LR AR AR\
AN LN N LA LLL AL LA LA R LR R LR A |
N AN NN AR R LR LR |

(]
V)
c
v
S
o
v
S
v
S
=
&=
=
Yo
S
2
v
c
S
e
(%)
=
S
=)
v
.m
©
c
(1]
d
o)
G
e
(9
=
©
o
S
(o
.m
(1]
-
v
S
()}
v
©
K
a

v v
©
T S g
o= 3 S w S 2
£ DoT Q9 c 2 (]
meh ] ed
s ® = LS = 2
rFrae® £ @ o €
o 2 £ o ¥ = £
n = 2 5 @ [S)
8 G Y O £ N M
e o 7 = =
tM%...wm “w l\m a
2552¢8 £ g Ez 3
o5—=<S g2 v 0 T o @2
nsemre S S + [¥]
C o + ©
= “— S X
© Ummamm € € © o5 €
S 22 %2En £ E - °3 E =
. = - ] (=) =9
- v O @ QO U _ o o T o c Qv P s
o £ 9o aNcaT WK 52 2 £ c o 2
o v € C X X b 7] + > &
Y x322LLsiccs ©O &= S x& ©
(V) L >+ - 2O QO o - - w w o -

Qoamrson:

Qmsnnan:

@%.23!:. AVAANAL LALLM LA AA LA LA AR R LA |
Y TS S S S SR SN T RN T NN TN YN Y W\
900N - S S S SN NN RN N SN SN

R R EEELEEELLCEELEEEELEERRRBWY

D099100sy>
(e

(X
(XD

Smamsan:

(e
(s

(s

ﬂ —
« @ rm ﬁ
v
o £ < o =
eso +— v v > =
O < oS <)) < 9 o))
- Y= W =~ - c - c
S g=d wcS £ o 2 =
tth mr.l SW
m—wnl £29 e T O e
NZS8o0% €289 - X 25 -
0.1.)f% O w ] G n ¢
c® o> Sc FT e c ©
SE=>Mgo T = = G 8 x
Y02 == v 9 v 9 o) v T
2% c o Sw v %) £ 90 4
afe 2 W b%e QO = LN ou v
r6oEL = &3 e 2 8 = 9 @
383t 35 &8 3 £ &% ¥
T w o Y ) [TEES v
> omm n = < TR m SW = = m
wv
© Ea.mwmm e85 Q¢ £ ~ 8§ SO o9% E _
©® YgmmoOoE 245 = O To o wE e g =
Q hgeeo cCw O o = m T o o = O o [} m TS
g % c ®» @wo= Q¥ X g <= ) =0 Qo X g £
el .mo.mﬂmx *ou x & o0 o =1 .MUh * £ (o] o
i I = L v M *x < O % B - w w O n L ] N

P11



NV i
NI 7777777 7)
NI 7777777 7)
NCLLLLLL L L L L L L L
LI ZZZ 77 7 7/
NCLLLLLL L]

llllllllllllllll

S
s S i aid
LLLLLLLE

T I T IIITITITIITIIIITIIIILLY
NIIIIIZI 77777 777777777777 7777
)

(]
(Y
c
v
S
9
v
S
v
S
=
e
=
Y
S
..m
("]
c
.m
e
v
=
S
e
("]
.m
©
c
(]
v
o)
h
Fe)
v
=
©
(2]
S
Q
.m
(1]
-
v
S
()}
("]
[§]
9
o

P12

£ ~ -
3
WW - 4
o - >
© ° m 2
C ey —
= — ©
o m = 2 @ © c =
) < v (]
+— (] mm +—
(] o © - © (]
] N ” ) < T o = <
CRE - T - R - o sy 5%
™ o c © =) © e a L
- - — A C () .
O 1] c - = o = c wn
= £ = = T @ o= X® O 2 Ez
£ =5 L - > =z vv 3 £
— 3 ) =< = o ] v © M = (="
o (<) S ] S <2 £ C - 3 S
N -Dl. (] o T <) 1 ..n:v._ £ + (T O.
N S < = > L5 < 2 E .
N © o 2 g ws . % SE L9
N w C £ 4 s S o © = w9 v = =
o — = wv — 7)) b v (U] o v ¥ © m w Q P}
o wn O ~ — X ™ T o
(] S = ;) 2 (] |
Z o (<] > < © C 1 c N = Y (=
s L g o 2 o £ ..1..... a = % g M. 2 2% E g ' &
< N v =% - e
= 25 58 gE & = =% ce c8 §¢g g
- - c & X Q. (S g c o O o g £
Q. o ] = e ) ~ 0 v e} v m X T
v = = c 9 o + = c X 0 X O r
S5 C > X o n - <2 U Y 25
ﬂ | WG] *E (] L — — (V] - 0 O o [T F -
)
WL L L LI I )]
~~\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
‘\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ A A
W LLL LI LIl
NSNS SNSNSINNSNSNNN
WL LI LI LTI LIl d
ey
\l\\\\\\\\\\\\\~\\\\\\\\\\\\\\\\\\\\\\\~\\\\\\\\\\\\\~\\\i
YL I T I 77
‘\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
(NSNS SNNSNSTSNNSSNNSNSNSNNN
“\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
~~\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
L Lo
=
\ 5 N I
s 8 _
b} |
- , :
\\\\\\\\ ] B
\\\\\\\ =
=)
[ =
o
(]
g (d
o o
= ©
g o
o)
= (=) I7
=R €9
c Y= 0O .. O <
] o S v 0 £ o ¥
o 2 v o 2o Tz
L2 < T S e 2o
A ° < o £ < s 5
o w O wv  c o v
o © = =2 (o) =] + QO
C o -~ O O + —_
o n - o = O
m - v o o
N © e N v 9O " c
- . mm € o No) S o ”M
S5 TE =22¢g. . & gy
2 O o o © .m m w v a o @
~ 0T . O m - O W (7] = C wn
nwo dEX  LE= Sz % 2
1o =s52 ZEXE v 3 7 < v
S =Tt 20 8 S ® ce S 5
c © = (=2 o Q N = oLt v u“
£E29cE 350 @ g% A
To25% 0Ogc £ 8 s ug E
N F&EE23 >t*® g E ol = £ =
- Q g v b = MW ﬂm c £ To . MW Mw £ o 52
c N < © .. o - o S 3 o - D.O ] T o
o - 89 % Y = [ [} m m ;ogs<s
) O ™M © 2 =0 X m g - X Q% X = a
¥ ZE%:3 2Es g3 Y A




Please retain product label and instructions for future reference

Step 16a

Fix the 3x T hinges (No. 12) onto the door
(No. 6) and door frame as shown in the
previous diagram.

21x30mm Black Screws.

Fit the turn buttons (No. 15) to the
building using 1x30mm black screws as
shown in the previous diagram.

2x30mm Black Screws.

Fix the pad bolt (No. 16) with 6x30mm
screws on the horizontal brace on the
door. Then fix the pad bolt retainer to the
door panel framing using 4x30mm
SCrews.

10x30mm screws

Pre drill
hole

> ANAVANANAVANANN
ANAAVAVAVAVAVAVANY

A VAVAVANANAN

Step 17a

Finally, slot the flooring (No. 9) into the
dog run.




MANUFACTURER’S RECOMMENDATIONS

All our garden buildings have been designed and manufactured with care and attention
to be the perfect addition to your outdoor space. To ensure you do get the best out of
your new garden building and to increase the longevity we advise that you follow the
product instructions and our manufacturer’s recommendations as detailed below.
Thank you for choosing a Mercia Garden product!

0 Choosing the most suitable location for your garden building...

A minimum of 60cm should be left around the perimeter of your garden building to allow
access for maintenance, annual treatment and to allow air flow around the building.

Where possible you should avoid placing your garden building underneath large trees to
prevent the tree causing damage to the building.

9 Preparing the base for your garden building...

All our buildings must be built on a firm, level base to ensure the longevity of the building
and prevent the wood from distorting. We recommend either concrete, concrete slabs or a
wooden base, such as our ‘Portabase’

The base should be slightly smaller than the external measurement of the building, i.e. the
cladding should overlap the base, creating a run off for water and preventing water from
pooling underneath the building.

We also recommend that the floor of the garden building is a minimum of 25mm above the
surrounding ground level to avoid flooding.

e After installation...

Once your garden building has been installed it will need to be treated as soon as possible
and annually to prevent the timber from deteriorating and to waterproof it. This is required
to maintain the anti-rot guarantee.

Dip Treated buildings - Require a preservative treatment to protect against rot and decay
and a waterproof treatment to prevent water ingress

Pressure Treated buildings - Require a waterproof treatment to prevent water ingress

Log Cabins/Insulated Garden Rooms - Are supplied untreated and require a preservative and
waterproofing treatment

We also recommend using a silicon sealant on the inside and outside of the windows as soon
as possible after assembly and treatment to fully seal the windows.

Roofing felt/covering should be checked annually and replaced or fixed accordingly.

Mercia Garden Products Limited, Sutton On Trent, Newark, Nottinghamshire, NG23 6QN

www.merciagardenproducts.co.uk

IMCRCIA

GARDEN PRODUCTS
LTD

e General maintenance and wood characteristics

As wood is a natural material it may be affected by the following;:

Shrinkage and warping - The timber used in the construction of your garden building
will have retained some of its natural moisture content. The moisture content of the
timber will vary, depending upon prevailing environmental conditions, which will result
in the components either naturally expanding or contracting. As the components dry out
shrinkage may occur. A good waterproofing treatment from the start is the best
protection to minimise the effect of moisture loss/intake.

In extended periods of very warm weather getting some moisture to the building will
help the overall balance. You can do this by spraying it down lightly with a garden hose.
In contrast after snow fall try to remove the snow as best as possible from the roof to
prevent moisture intake and to remove the extra weight.

Top tip - using a garden brush will help you to reach the highest part of the

building to remove snow and any debris left from bad weather.

Damp and mould - During the winter months, cold and damp conditions can result in
an increased amount of moisture within your garden building, especially when used
infrequently. Condensation can form on the timber and other items stored within your
garden building. If left this moisture is likely to cause mould and mildew. To prevent the
build-up of moisture, we recommend leaving the door or windows of your building open
from time to time, to allow the fresh air to circulate. We also advise against storing wet or
damp items in your garden building as this will also increase the level of moisture in the
building. If mould or mildew does start to form within your building we recommend
using an anti-mould cleaner to remove it and to prevent it spreading, which if left
untreated could permanently damage your garden building.

Splits, cracks and knots - You may notice small splits and cracks in some components
or holes may appear where knots shrink and fall out. This will not affect the structure of
your Garden building however if you wish to fill them this can be easily done using any
good quality wood filler.

Sap - is naturally occurring in wood and may appear in
some boards of your garden building. If you wish to
remove the sap, we advise waiting until it is dry and
then using a sharp knife to carefully remove it. If the
removal of the sap causes a hole in the timber, we
recommend using a good quality wood filler to fill it.

For more handy hints and tips on how to care and
maintain your garden building please refer to the
MGP Customer Portal at www.mgplogistics.co.uk

Mercia Garden Products Limited, Sutton On Trent, Newark, Nottinghamshire, NG23 6QN
www.merciagardenproducts.co.uk



WARRANTY AND GUARANTEE

MCRCIA

0 Manufacturer’s Warranty

All Mercia Garden Products are supplied with a 1 year warranty on all parts against
manufacturing defects.
This warranty does not cover movement, warping or splitting of timber products over time.

This warranty will be voided if any of the following occur:

1. The building has been customised or modified/adapted in any way.

2. The person claiming is not the original purchaser of the building.

3. Any damage has been caused by or as a result of misuse.

4. The building has not been maintained and cared for in accordance to our advisories and
manufacturer’s recommendations.

5. The building has not been treated annually or as per the manufacturer’s
recommendations, please ensure receipts are kept to validate this claim.

6. The building has not been erected, fitted or installed as per the supplier instructions.

7. The building has not been erected on a suitable sized firm flat, solid level concrete/slab
base or placed on pressure treated bearers.

8. The building is or has been placed with 2 feet (60cm) of any obstructions (walls, trees,
plants, fences etc.) which can allow moisture to penetrate the timber.

9. The roofing felt has been incorrectly fitted or damaged allowing water ingress, or not
properly maintained.

10. Any windows and joints have not been sealed, inside and out, with silicone or other
watertight sealant.

11. Any timber has been cut, pierced or drilled without subsequent application of approved
cut-end treatment.

REGISTER FOR YOU R PLEASE SCAN HERE:

ANTI-ROT

GUARANTEE TODAY

&
3, S
Wvyyne 108

Mercia Garden Products Limited, Sutton On Trent, Newark, Nottinghamshire, NG23 6QN
www.merciagardenproducts.co.uk

GARDEN PRODUCTS
LTD

e Anti-rot Guarantee

Mercia Garden Products offer a 10 year anti-rot guarantee on all dip treated (a preparatory
treatment) and 15 years on all pressure treated products. This guarantee covers solid
timber against rot, decay, blue stain and insect attack.

To validate the guarantee the building must be treated with a recognised wood
preserver/water proof top coat (as detailed within manufacturer’s recommendations) as
soon as possible after assembly and annually thereafter.

This guarantee does not cover movement, warping or splitting of timber products over
time.

This guarantee will be voided if any of the following occur:

1. The building has been customised or modified/adapted in any way.

2. The person claiming is not the original purchaser of the building.

3. Any damage is caused by or as a result of misuse.

4. The building has not been maintained and cared for in accordance to our advisories and
manufacturer’s recommendations.

5. The building has not been treated annually or as per the manufacturer’s
recommendations, please ensure receipts are kept to validate this claim.

6. The building has not been erected, fitted or installed as per the supplier instructions.

7. The building has not been erected on a suitable sized firm flat, solid level concrete/slab
base or placed on pressure treated bearers.

8. The building is or has been placed with 2 feet (60cm) of any obstructions (walls, trees,
plants, fences etc.) which can allow moisture to penetrate the timber.

9. Theroofing felt has been incorrectly fitted or damaged allowing water ingress, or not
properly maintained.

10. Any windows and joints have not been sealed, inside and out, with silicone or other
watertight sealant.

11. Any timber has been cut, pierced or drilled without subsequent application of
approved cut-end treatment.

Mercia Garden Products Limited, Sutton On Trent, Newark, Nottinghamshire, NG23 6QN
www.merciagardenproducts.co.uk



